SECTION 1]

DIVCO
TSX SERIES

INDUSTRIAL

MARVEL-SCHEBLER PRODUCTS DIVISION,

BORG-WARNER CORPORATION"
DECATUR, ILLINOIS, U. S. A.

COPYRIGHT 1953 FORM ND. MSPC150 3M—FEBRUARY, 1953
SALES ENGINEERING & TRAINING CO. PRINTED IN U. 5. A.



Warvanty

Marvel-Schebler Products Division, Borg-
Warner Corporation, warrant its carbureters
against defects in material and workman-
ship for a period of ninety days. Defective
merchandise will be replaced without charge
but labor charges incurred in the removal,
disassembly or reinstallation of such prod-
ucts will not be allowed. No merchandise
can be returned without written permission
from the factory, transportation charges
must be prepaid. The factory shall be the
sole judge of defects in products returned.

_ Tutroduction...

A ten per cent handling charge will be made
for all merchandise returned that is not de-
fective. All prices are subject to change
without notice, and we reserve the right to
limit quantities and to make partial ship-
ments unless specifically instructed other-
wise. The obligation of the company un-
der this warranty is limited to replacing at
the factory, any complete units or parts
thereof which shall be returned and which
our examination shall disclose to have been
defective.

that they replace.

ferring to the identification charts.

its reference number.

This section of the master manual is an individual parts catalog of
all service parts for Marvel-Schebler carbureters listed on the identification
charts. The catalog is divided into groups of carbureters; each group con-
taining an identification chart, an exploded drawing of a composite carbureter,
and a parts list. Each part in the illustration bears a reference number which
keys together the illustration and parts list.

NOTE: The illustration does not represent any specific carbure-
ter within a series, but is typical of all of them. All parts that
look different are shown adjacent to the part of the basic carbureter

TO USE THE CATALOG

(1) Locate the group which contains the carbureter in question by re-

(2) Visually locate the part desired in the exploded drawing and note

(3) Turn to the parts list opposite the reference number of the part for
its complete part name and part number.




DIVCO — INDUSTRIAL
TSX-206 to TSX-398

DIVCO — INDUSTRIAL CARBURETERS

ISSUED FEBRUARY 1953

Mol apptcion | Engine | Cqiureer | pun | Supepmded | Cotomar T tepir [ Skt e Vel
...................... F4162 | TSX-206 | Gasoline | ........ 4900 286-774 | 16-613 | 233-536
...................... F4162 | TSX-206-1 | Gasoline | ........ 4900 ve.... | 16-613 | 233-536
...................... F162 | TSX-398 | Gasoline | ........ 5536 286-899 | 16-613 | 233-536

® The repair kit includes the throttle shaft float valve and seat assembly, and the gasket kit.
§ The flange gasket can be supplied separately. Specify the carbureter number when ordering.

BASIC SUBASSEMBLIES

CARBURETER BODY ASSY THROTTLE BODY & SHAFT ASSY
Carbureter Part Carbureter Part
Number ) Number Number Number
TOX206 o v s ausi s 10-2800 TEX206 54 o swn s 3 s 227-1002
TSX-206-1 ....courens 10-2800-1 TSX-206-1 ............ 227-1002
TSXAIB s s s vt 10-3334 TEXEII v iinm amsoess 227-1200
DIVCO 22
:::l' Part Name 'l::r-t E E’ :_u—‘,
1 Body Assy—Carbureter ...........ccvviiivnnnn (See Basic Subassembly)............ EJL]D
2 Shaft, Stop, & Lever Assy — Throttle . ............. e S E: | 1]11]1
3 Valve—Thivtde (I52) wucus v v sim snaenes s s oe AT s s meas o FlE)1
4 Screw — Throttle Stop (No. 8-32x5/8) .......ccocviivennn. D b o i (0
5 Screw — Idle Drilling (Headless, 1/4-28) .................. ] . [ -] 1
6 Screw — Choke Swivel (No. 8-32x5/16) .......ccvnvveeann. 15285 . ................. Lif 1]
7 Screw—Drill Plug, Idle Passage . .........c.coiiiiiinannn. 15-392 ....coveiveannns —| =1
8 Screw — Drill Plug, Nozzle Hole (No. 8-32) ................ 15409 . ... ............. Il|=|=
9 Screw & Lock Washer Assy — Throttle Body to Bowl 7
(NG: TZ22508)  inmm s vsm ssmrsem sms s s s e ses 15-A82 ... cncvmsanssion 44| 4
10 Screw & Lock Washer Assy — Choke Valve (No. 4-40x1/4) ..15-A91 ................. 2022
11  Screw & Lock Washer Assy — Throttle Valve (No. 4-40x1/4)..15-A91 ................. 22 Z
12  Screw & Lock Washer Assy — Choke Bracket to Body
(No. B3Zx VB ivwnan sme o mem aiss stsias sty e R mei 1S-A93 . .oonvivessemiaag 1|11
13  Screw & Lock Washer Assy — Choke Bracket (No.8-32x5/16).15-A99 ................. 1111
14 Gasket —Float Valve Seat ............ccoviiiiniinnnn... 16-4 . ... ................ 111
15 Gasket — Throttle Body to Bowl . ........ ... ..., 16-80 . .................. 1T
16 Gasket—Main Nozzle . ...t iiiannnnn 1 [ 7 L —— 111
17 Spring— Choke Return .......cviiiiiiiiiiiiniinnnn. =7 5 [ R SR, 1|11]1
18 Spring — Throttle Stop Screw . ... .oviiiiiii it 2AABY o e v s 111
19 Spritig—Idle/Needle wncom nams v s wins sin s v Lok s 24-340 . ................. 1111
20 Spring — Choke Valve Flapper . .......covvviiinnnenn... 24425 . ... 1111
21 Shaft & Lever Assy—Choke . .....ovvinviinieiinnnns 26637 .................. {11

1-1



DIVCO — INDUSTRIAL
TSX-206 to TSX-398

-
43—{}

17 ]2 |3 24 25 | ﬁ
z - 1° A | I i
@

v

Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur, lllinois, U. 5. A,
1.2



DIVCO — INDUSTRIAL
TSX-206 to TSX-398

DIVCO RPHE

::‘ Part Name ;‘:: | é ‘ é j é
22 Valve Assy— Choké .. voswiiss snavisma sism aecs i i wsinia s - I R N I O
23 Swivel —Cholee Lever . couw sum v s vos som siem e sisos s wcaise s Z8BAY . .. e e s | 1)1
24 Cliv—Chicke Bragkab i coinnonm var s w0 s oas s mmas s BB ;oo vinsen v 1] ‘ I
25 Bracket— Choke .. «evvevnensssensnienssssnnenns 29025 . R
26 Bracket Assy— Choke «..oconoonennnoosnesennnesbonnen 29539 ... ... ... \ 11 ‘ |
27 Float & Lever Assy ..ovviiiiiiinreiinenrenrnnineenns 30600 .................. 1]
28 Shiaft- -Float LeVer: ausiom s wom s won sl sicaversmtarissios BEZT, i v rsiens e h paE [ 111
29 Needle —Idle AdPSERE ows vsn o vwis 2mm owws s i s i o BFIT oiion v wee s Al | 1V]1]|~=
29A Needle—Tdle AdJUSHNG i vm vans o son s Tms v s s ABADY o ci e vees s - = ‘ I
30 Packing— Throttle Shaft ...........cviviiiiiinns. 44-38 . ... (i
31 Packing— Choke Shaft . ........c..ooiirreeeanneiin. .. 4439 ... 1 E
32 Ventun (23/32” Diameter Throat) ...........ccoviiuninnn.. AEATE oric: - wmird e Lak O 0
33 Nozzle Assy — Main ..o oiviiii ittt it cee i eannn AT-58Y oo v v I = e
47-634 .. ... .. ........... -1 |-

YL e — k=11

BE Job-—PoWh on cvns common sis s s we SOME N S B SRS 7L 5 § RO - ‘ =11
49-196 .................. ==

A9:208 . ovvmnisins v i 1 ‘— o

35  Jet-—=Mdle oi min s sensnmt sni s S B R e 49165 .................. 1|1 =
36 Jet —FEconomizer ........iuiiniitieririe e 49-273 ... ... ... .. - =11
37 Cup—Throttle Shaft ...... ..., 55230 . . v cann s s i
38 Retainer — Throttle Shaft Packing . ....................... L =T 1
39 Retainer — Chioke Shaft Packing v ovs s v v v smm v s o 5y . R ‘ | | 1)1
40 Pin — Throttle Stop . .. .. D G BBBT - o0 ovmssinmsnsss B RRR
41 Plate—Numbering ............ ... ... .ol (Specify TSX Number) ............ [ 0 I
82 Plig—1dle DAIEIE <. voesome mme vmiemme mmies some sree e 80171 ... 1| : .
43 Cotter — Hairpin (Choke Swivel) ... ... .. ... .. ... ... 7 | P . S (1 O I
A% Biiariver—Eael. DERIA: i i wias e e s e s 1 | e T R
45 Bteainer—Euel DU s e s min s samem 082D se 550 @ w0 WOBT8 o v v v ran v s {0 N
46 Phig—Bow] DFaIR o s omm ans 9553 055 055805 40005 S5 i s biesis = O B T B et ‘ il
47 Plig— Expansion; Bovwl Drain « . cen vas com s sams ses i B1T9:-35 5 i maninss wea 84 ]
48 Ball — Numbering Plate ..........c.oevvrvuireeiinnnnn.. 20636 .................. ERERE
49 Throttle Body & Shaft Assy .....ooovirirunn... (See Basic Subassembly).............. LI (0 L
50 Valve & Seat Assy —Float ........ccoovviiiiiiiiinn.... 233536 . ooir o kv mwas o ' 1 I 11

* Production previous to July, 1947 used part wumber 95-40 with part number 179-35. These parts are
not replaced with part number 95-78 but are still supplied for service.






TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

Hercules Engine JX
210 CPM Air Compressor

LD-ER

Davey Compressor #A41498 USX-26

PART NO, QUAN., PART NAMRE
10-45690 1 Carbureter Body Assembly
12-1044 1 Throttle Lever Assembly
13-1319 1 Throttle Shaft Assembly
14-244 1 Throttle Fly (1-11/16 Diameter)
15=42 )} Screw (#8-32 x 3/4) PFillister Head (Throttle Stop)
15-108 i Screw (#8-32 x 5/16) Slotted Hex Head (Choke Swivel)
15-483 2 Screw (#6-32 x 1/4) Pan Head SEMS (Choke Fly)
15-A93 2 Screw (#8-32 x 3/8) Pan Hd. SEMS (Choke Bracket)
15-A211 2 Screw (#8-32 x 1/4) Pan Hd, SEMS (Throttle Fly)
15-A213 10 Screw (#8-32 x 1/2) Fill, Hd. SEMS (Bowl Cover-~7)(Pump Cover-3)
15-A205 1 Screw (#8-32 x 1/2) Slot. Hex Hd., SEMS (Choke Clip)
15-A300 ) Screw (#1/4-40 x 1/4) Drill Plug (Bowl Drain)
15-B10 1 Screw (#10-40 x 1/4) Drill Plug (Needle Seat)
16-4 i Gasket - Nozzle Plug
16-364 1 Gasket - Strainer
16-704 1 Gasket Assortment
16-A316 1 Gasket - Bowl Cover
16-A451 2 Gasket (Nozzle-1)(Float Valve Seat-1)
24-262 1 Spring - Throttle Stop Screw
24-A223 1 Spring - Pump Diaphragm
24-A425 1 Spring - Choke Return
25-664 2t Choke Lever Assembly
26-873 1 Choke Shaft Assembly
27-241 il Ply - Choke
28-110 1 Swivel - Choke
29-81 1 Clip -~ Choke Bracket
29-104 1 Bracket - Choke
29-577 1 Bracket Assembly
30-747 il Float & Lever Assembly
32-16 1 Float Shaft
43734 1 Idle Adjusting Screw (Nyl-Lok)
44-63 1 Packing - Choke
44-142 1 Packing - Throttle
47-A66 1 Nozzle
49-420 1 Jet - Idle Fuel
49-A4 1 Jet - Minimum Fuel Restriction
49-526 : Jet - Pump Discharge Jet Assembly
55-230 1 Choke Shaft Cup
55-255 1 Retainer - Throttle Shaft Packing
56-162 1 Bowl - Cover
62-167 1 | Pin -~ Throttle Stop
78-299 1 Washer - Choke Packing Retainer
78-A47 i | Washer - Choke Lever Retainer (Tru Arc)
80-249 1 Plug - Throttle Shaft Hole
80-252 1 Plug - Nozzle
82-16 i Cotter - Choke Swivel
95-527 1 Screen Assembly
158-540 1 Housing ~ Pump Assembly
179-4¢ 2 Expansion Plug (Economizer Drill-1)(Bowl Vent-1)
206-72 2 Bearing - Needle
233-601 1 Matched Float, Valve and Seat Assembly
237-51¢ 1 Diaphragm - Pump Assembly
286-1386 Repair Kit







SECTION 11

LAUSON
POWER PRODUCTS

AH SERIES

INDUSTRIAL

e

[ A =
. A

AL O~

/

MARVEL-SCHEBLER PRODUCTS DIVISION,

BORG-WARNER CORPORATION

DECATUR, ILLINOIS, U. S. A.




